

# TEST CERTIFICATE


issued by the  
**Circuit Protection and Materials Testing  
Laboratory**



Cleeve Road, Leatherhead  
Surrey, KT22 7SA, UK  
T: +44 (0) 1372 367350

Page	<input type="text" value="1"/>	of	<input type="text" value="1"/>	Date	<input type="text" value="29/07/2015"/>	CERTIFICATE No	<input type="text" value="2015-0493"/>	Issue	<input type="text" value="2"/>
	<input type="checkbox"/>	A Friday		<input checked="" type="checkbox"/>	S T Brown		<input type="checkbox"/>	S Lancaster	
		Laboratory Manager			Head of Integrity			Managing Director	

Authorised by



## Dielectric Testing of Rubber Tiles to IEC 61111, clause 5.6

ERA Project No. : EDP2753002  
Client (name and address) : I-Badak Co., 547-1, Sunam, Yangju, Enhyun, Gyeonggi-do  
Client Order No : N/A  
Test Material : Rubber Tile  
Client Reference : Marine Floor soft  
ERA Material Reference : YHO001-004  
Date Received : 30/06/2015  
*Method of Sampling* : Sample selected by manufacturer  
Test Procedure : IEC 61111, clause 5.6, Dielectric Tests  
Results : The material withstood the voltage applied under oil and in air to class 4 requirements. Pass  
*Deviation from Procedure* : None  
*Compliance with Specification* :  
*Notes* :  
Date of Test : 09/07/2015  
*Measurement Uncertainty* :

*The test results relate only to the specimens measured.*

END

Copyright of this certificate is owned by ERA Technology Ltd. The certificate may not be reproduced other than in full.